
 
 
 

KERALA STATE POLLUTION CONTROL BOARD 
ACTION PLAN FOR GREATER KOCHI AREA 

 
EXECUTIVE SUMMARY 

 
 

The Greater Kochi Area (GKA) ranks 24th (with CEPI score of 75.08) amongst 

the critically polluted areas (CPA) in the country. The State Pollution Control Board 

was instructed by the CPCB to evolve a time bound action plan for improving the 

environmental quality in the CPA. It was stated that external resource 

persons/institutions identified by CPCB/MoEF would be made available for this 

purpose. Such external guidance is still anticipitated. Meanwhile the Kerala Board, in 

consultation with the stakeholders in GKA, has chalked out an action plan for Greater 

Kochi Area.  
[...]
The following Table shows the activities - individual / common - and the expected cost.   

Sl. No. Action Project Cost 
(Rs. Lakhs) 

Short Term Measures 
1 Industrial Pollution Control      18241 *

2 Monitoring Arrangement 
 

       10

3 Demarcation of Area 
 

       10

Long Term Measures 

1 Common Effluent Treatment Plant 
 

      850

2 Common Pipeline for Treated Effluent 
 

3000

3 Electricity Supply Improvement 
 

    2500

4 Continuous Water Quality Monitoring 
 

      100

5 Continuous Ambient Air Quality Monitoring 
 

      150

6 Telemetric Linkage 
 

        25

7 Mobile Air & Water Quality Monitoring Unit 
 

      250

8 Patrolling – cum – Emergency Response Squad 
 

      150

9 Sewerage and Sewage Treatment Plant for Kakkanad 
 

    4000

10 Sewerage and sewage treatment system for GKA 72000

11 Rejuvenation of canals 2700

KERALA STATE POLLUTION CONTROL BOARD 40



12 Remediation of contaminated sites 7500

13 Water supply to Eloor- Edayar area 500

14 Health study 30

15 Construction of two bridges at north and south of 
Ernakulam city 

30000

16 Incinerator for CTSDF 
 

    100

17 E – Waste Treatment and Disposal at CTSDF   1000

18 Municipal Solid Waste Management   1500

19 Biomedical Waste Treatment Facility     500

20 Liquified Natural Gas Bunks and vehicles   1000

21 Green Belt Development       50

22 Augmentation of Infrastructure of the Board     130

 

TOTAL 
 

1,46,296

* In addition, the industries have agreed to spend Rs. 15000 lakh of their own for pollution 

control measures. 

KERALA STATE POLLUTION CONTROL BOARD 41



ANNEXURES 
                      Annexure 1 

MAP SHOWING THE WHOLE PROJECT AREA

KERALA STATE POLLUTION CONTROL BOARD 42



         Annexure 2 

KERALA STATE POLLUTION CONTROL BOARD 43



 
Annexure 3. 

   

   

 

 

    

KERALA STATE POLLUTION CONTROL BOARD 44



 
INDUSTRIES IN AMBALAMUGAL AREA 

BPCL Kochi Refinery, Ambalamugal, Ernakulam – 682 302 

Product 
Pollution Control Status 

   
  

Action  Plan, Target date & 
cost  

 
HW  

  
individualistic 

Licensed Capacity 
(t/yr) as per the 

consent 

AIR 
  
  
  
  
  

 
WATER 

 
 
 
 
 

Hazardou
s waste 

Quantit
y 

Storage Mode of 
disposal/
treatment 

Action 
plan 

Date of 
compl
etion 

Cost 
in 
Rs. 

Ambient air as well as stack 
emission quality conforms to 
the standard level.  
  
  

There are three ETP  
consists of surge pond, 
API separator, TPI 
separator, Flash mixer, 
Clariflocculator, Trickling 
filter, Aeration Tank, 
Dissolved Air Floatation 
Unit, Final clarifier, 
Sludge drying beds, etc. 
Treated effluent coming 
out of the system is 
stored in Fire ponds I and 
II.   
  

Oil sludge 
/emulsion 

180 t/y Imperviou
s tank 
with 
proper 
roof 

Sludge 
reprocessi
ng 

a)  Facility 
for bringing 
the product 
quality to 
Euro 3 
equivalent 
standards 
(Sulphur 
level in 
diesel to 
350 PPM 
and in 
petrol to 
150 PPM)  

 
Octobe
r  2010.  

 
 
 
 
 
 

3250 
Cror

e  

1 

Liquefied Petroleum 

Gas 

Liquefied Petroleum 

Gas       - 500000 

PIB       - 6300 

MS      - 1000000 

Naphtha     - 1440000 

Benzene    - 87200 

Toluene    - 50000 

Rubber solvent- 10000 

ATF       - 220000 

Kerosene   - 1200000 

HSD      - 3720000 

Quality of the treated 
effluent conforms to the 
standards as below 
  
  

FCCU 
Catalyst 
fines 

90 t/y Stored in 
secured 
place 

Storage in 
secured 
landfill 

b)  Addition 
of new 
sulphur 
recovery 
unit will be 
completed  

 Octob
er 2010 

  
 

150 
crore 

Ambient air quality status  
  
  

ANNEXURE – 2A



Reformer/
Hydrogen/
DHDS/NH
DS/KHDS

/ Spent 
catalyst 

309 t/y 
Stored in 
secured 

place/sale 

Disposal 
in 
hazardou
s waste 
secured 
landfill/ 
sale as 
per 
guidelines 
of the 
CPCB 

c)  
Installation 
of Energy 
meters for 
ETPs will 
be 
completed  

 
Octobe
r  
2010 

  
 
 
 
10 
Lakh 

 

Paramete
r 

  
min 

  
max 

Param
eter 

min 
  

max 
  

Chemical 
sludge 
from 

waste 
water 

treatment 

15 t/y 
Stored in 
secured 

place 

Disposal 
in secured 
landfill 

d)  Partial 
replaceme
nt of fuel oil 
by LNG will 
be 
implemente
d  

March 
2012 

  
 
57 
Cror
es 

(PM) 
(mg/Nm3) 586.33 615.67 pH 6.37 7.03 

(SO2) 
(mg/Nm3) 98.17 110.67 TSS 

mg/l 8.5 12.16 

PIB waste 
oil 
 

3.8 t/y 
 

Stored in 
secured 

place 
 

Reproces
sing 
  

 
 

Stack Emission Status 
  
  

BOD 
mg/l 5.49 13.47 

Paramete
r 

min max Sulphid
e mg/l 0.35 0.48 

FO     - 2250000 

Sulphur    - 41000 
 
Bitumen   - 350000 
Bitumen Emulsion
          -  50000 
Rubberised Bitumen
          - 65000 
Jet Propulsion Fuel
          - 12000 
 
Diesel Additives  
                     -  5000 
MTO         -  60000 
Hydrogen      -1000 
LDO         - 50000 
Bitumen blowing unit  
 
Viscosity graded 
bitumen  
VG10  - 1135.2 t/day 

VG 20  - 1135.2 t/day 

VG 30  - 924 t/day 

VG 40  - 660 t/day 

Penetration graded 
bitumen:  
S-35      - 840 t/day 

S-60       - 960 t/day 

S-90       - 840 t/day SO2 
(mg/Nm3) 

6.93 9.18 Phenol 
mg/l 0.14 0.41 

Spent 
molecular 
sieves 
  

10 t/y 
  

Stored in 
secured 
place 
  

Disposal 
in secured 
landfill 
  

e)  Linking 
of ambient 

air 
monitoring 
data with 

the Central 
Pollution 
Control 
Board. 

Electronic 
Data Bank 
(EDB) can 

be 
implemente
d subject to 

 
 
 
 
March 
2012  

  
  
  

  
  
  
  

KERALA STATE POLLUTION CONTROL BOARD 1 



NOx  
mg/Nm( 3) 

37.82 42.08 
 S-135  - 1135.2 t/day 

Multigraded bitumen 

MGB -55-25  

                 - 600 t/day 

MGB 45-35             

840t/day 

 

SPM  
(mg/Nm3) 108.73 148.05 

Oil & 
grease 1.44 6.27 

    technical 
feasibility. 

 
 

  

Phillips Carbon Black Limited Brahmapuram P.O, Karimugal, Kochi – 682 303 

Product 
Pollution Control Status 

   
  

Action  Plan, Target date & 
cost  

AIR 
 
 

 
WATER 

HW Action 
plan 

Date of 
compl
etion 

Cost 
In Rs. 

 
 
 
2 

Carbon Black           
           -150 MT/day 

Ambient air as well as stack emission 
quality conforms to the standard level.  
  
  

ETP system consists of 
oil separators 
deemulsifier, primary 
settling tank, flocculator 
clarifier, sand filters, 
treated water collecting 
tanks and storm water 
ponds. Treated effluent 
from the ETP is used 
100 % recycle and 
reused in the process 
and zero effluent 
discharge status is 
maintained. The 
capacity of ETP is 150 

Hazar
dous 
waste 

Quantity Storage & 
Mode of 
disposal/treatment 

Continuous 
ambient air 
monitoring 
facility 

Decem
ber 

2010 

70 
Lakhs 

KERALA STATE POLLUTION CONTROL BOARD 2 



m3/day. The average  
effluent quantity 75 m3 

/day.  
 

  

Quality of treated 
effluent conforms to the 
standard as below 

Used 
oil 

460 ltr Stored in plastic 
kept on concrete 
floor under the roof 

Ambient air quality status  
  
  

  
min 

  
max 

Para
meter max min 

ETP 
sludg
e 

128.58 
MT 

Stored in secured 
land fill Parameter 

SPM (ug/m3) 82.11 82.35 pH 6.95 7.37 Non Hazardous 

 
Water 
cooled 
reactor 
technology 
for 
reducing 
emission 
from one 
reactor 

Installe
d on 
April 

100 
Lakhs 

SO2 (ug/m3) 
15.31 16.82 

H2S (ug/m3) 

4.12 4.31 

CO (mg/m3) 
0 

Sound (dBA) 
50.11 52.7 

Stack Emission  quality  for the past 
three years are as follows 
Stack 
No. 

Para
meter Min 

(ug/m3) 
Max 
(ug/m3) 

SS 5.8 19.33 

Used 
filter 
bag 

5219 kg Stored in impervious 
concrete pit. 

Replaceme
nt of fuel by 
LNG 

 
March, 
2012 

100 
lakhs 

KERALA STATE POLLUTION CONTROL BOARD 3 



PM 

46.33 49.15 

        

SO2 157.33 170 

3.1 
VBC 

H S 0  2

CO 38.29 42.1 
PM 58.79 68.65 

BOD 17.17 24.52 

SO2
807.33 827.33 

H2S 0 0 

3.3 
Dryer 

CO 
37.71 39.97 

PM 45.71 66.32 

Paper 
waste 

1 
MT/year 

Collected in bins 
and disposed by 
tendering. 

 
Rain water 
harvesting 
facility 

 
comple
ted 

 
 
5 

Lakhs 

SO2 142.66 165.33 

0 0 

COD 37.17 46.67 

H2S 
3.4      

Inciner
ator 

CO 
38.82 38.89 

PM 62.42 66.42 
SO2 767.33 784 

3.5 
CPP 

H S 2
0 0 

Oil&gr
ease 0.32 0.76 

Scrap 
iron 

30 
MT/year 

Disposed by 
tendering 

Increase 
the power 
generation 
from 2.5 to 
10 MW 
using the 
existing 
gas 
 

 
March, 
2011 

50 
Crore

s 

KERALA STATE POLLUTION CONTROL BOARD 4 



  CO  

39.31 41.19 

         

Hindustan Organic Chemicals Ltd, Ambulamughal p.O, Ernakulam-682 302 
 

Product 
Pollution Control Status 

   
  

Action  Plan, Target date & 
cost  

HW individualistic AIR 
 
 

 
WATER Hazardo

us waste 
Quanti
ty in 
ton/ye
ar 

Storage Mode of 
disposal/tr
eatment 

Action 
plan Date of 

complet
ion Cost 

3. 

Phenol  
         -  121 MT/day 
H2O2(50%)  
         -  32 T/day   
Co-Product  
  Aceton  
        -    75MT/day 

i) A flare stack with continuous flare is 
taking care of any emission of gaseous 
hydrocarbon from the process plant 
vents.        

KERALA STATE POLLUTION CONTROL BOARD 5 

Mixing tank,effluents from 
cumene, cumox, 
fractionation and tankage 
sections are collected in 
the raw effluent 
equalisation tank (REET). 
The effluent from the 
propylene recovery unit is 
collected in MEA sump. 
The effluents from DM 
plant, boiler section, 
cooling tower and 
hydrogen peroxide plant 
are collected in a pit near 
DM plant. All the effluents 
from mixing tank, REET, 
MEA sump and DM plant 
sump are mixed in raw 

CPP 
sludge & 
used oil 
(Waste 
category 
5.0 – 
Schedule 
-I) 

155 Drums 
kept in 
concrete 
floor 
with 
proper 
roof 

Disposed 
to parties 
who had 

valid 
authorisati

on from 
KSPCB 

and 
registration 

from 
Ministry of 

Env. & 
Forest for 

purchasing 
Category 

No 5

To Conserve 
fuel and 
reduce the 
emission by 
5 % 
reduction in 
the 
consumption 
of fuel. 

Modifica
tions 
already 
complet
ed by 
April 
2010 

 
 
 10 
lakhs. 



effluent sump. The 
combined effluent is then 
taken to API oil separator. 
After the removal of the oil, 
the effluent is then taken to 
the clariflocculator through 
flash mixer. Clarified water, 
free from oil and 
suspended particles, flows 
along with sufficient urea 
to the trickling filter for 
biological treatment. 
The treated effluent from 
the trickling filter is 
pumped to aerator for the 
second stage of biological 
treatment. The treated 
effluent from aeration tank 
taken through the over flow 
weir to the final clarifier. 
The clear over flow from 
the final clarifier is 
collected in the final 
disposal tank  

  

ii) Benzene tanks are provided floating 
roof to minimise the emission. 
   

 Quality of the treated 
outlet  water for the past 
three years is as follows 

iii)   Fugitive emission from pump seals 
and compressors are minimised by 
using double mechanical seals. 
   

Param
eter 

Flue 
gas 
cleanin
g 
residu
e 
(Waste 
catego
ry 
34.1- 
Sched
ule – I) 

min 

Spent 
catalyst 
from 
Cumene 
reactor 
(Waste 
category 
C5 – 
Schedule 
-II) 

40 Stored 
in 
secured 
place 

Disposed 
to CTSDF 

KERALA STATE POLLUTION CONTROL BOARD 6 



iv) Refrigerator water-cooled 
condensers are provided for all the 
acetone vent lines.  
  

pH 8.41 8.05 

v)   Low sulphur furnace oil is used as a 
fuel in Boiler and Hot oil furnace.
    

Hydrogen peroxide plant   
   

BOD 
(3days 

@ 
27oC 
mg/l 

3.25 2.58 

Flue gas 
cleaning 
residue 
(Waste 
category 
34.1- 
Schedule 
– I) 

4 

Stored 
in 
secured 
place 

Disposed 
CTSDF  

i) Solvent recovery system with 
activated hydrocarbon adorbers to 
recover the solvent and to recirculate 
the recovered solvent back to the 
system.    

COD 
mg/l 

 

34 
 

30 
 

Stack Emission status: Phenol 
mg/l 0.17 0.14 

Stack  Para
meter 

Maximu
m in 
mg/Nm3

  

Minimu
m in 
mg/Nm3

SPM 135 122 

Asbestos 
(waste 
category 
B.21- 
Schedule 
–II) 

1 Stored 
in 
secured 
place 

Disposed 
CTSDF.  

Boiler 

SO2 299 109 

Total 
suspen

ded 
solids 
mg/l 

12 BDL 

 

SPM 119 96 
Sulphi
de (as 
S) mg/l 

BDL BDL 

  

Hot Oil 
Furnac
e 

SO2 311 82 
Fluorid
e (as 

F) mg/l 
0.17 BDL 

Chemical 
Sludge 
from 
ETP(wast
e 
category 
34.3 – 
Schedule 
– I) 

16 Stored 
in 
secured 
place 

Disposed 
CTSDF  

 

  

KERALA STATE POLLUTION CONTROL BOARD 7 



 
CO 321 74 

Cyanid
e (as 
CN) 
mg/l 

BDL BDL 
     

Ambient air quality status 

Hexav
alent 

chromi
um (as 

Cr) 
mg/l 

BDL BDL 

Parameters Maximu
m 

Minimu
m 

NOx, mg/m3 39 7 

SO2, mg/m3 55 13 

2259 183 

Total 
Chromi
um (as 

Cr) 
mg/l 

BDL BDL 

  

CO, mg/m3 

SPM, mg/m3 66 24 

RSPM, mg/m3 30 27  

THC, ppm 2.13 0.08 

Oil & 
Greas
e mg/l 

BDL BDL 

Residue/ 
Sludge 
containin
g Phenol 
(Waste 
Category 
19.1 – 
Schedule 
I) 

1 

Stored 
in 
secured 
place 

Disposed 
CTSDF 

 

 

 

The Fertilizers and Chemicals Travancore Ltd (  FACT - CD) ,Cochin Division, Ambalamedu, Ernakulam - 682 303     

Product 
Pollution Control Status 

   
  

Action  Plan, Target date & 
cost  

HW individualistic 

4. 

Ammonia   
    - 18,000 ton/month  
Phosporic  Acid 
    - 10,800 ton/month  
Urea     

AIR 
 
 

 
WATER Hazard

ous 
waste 

Quantit
y in 
ton/yea
r 

Storage Mode of 
disposal/tr
eatment 

Action 
plan Date of 

complet
ion Cost 

KERALA STATE POLLUTION CONTROL BOARD 8 



Stack Emission status 
 

The treated effluent 
quality conforms to the 
standards. The ETP 
units consists of Urea  
Hydrolyser, Ammonia 
stripper, Delay pond, 
Automatic pH controller. 
ETP units in plant 2 
consits of Equilisation 
tank, NPK flash mixer, 
NPK, Flocculator, 
Fluoride flocculator, 
Phosphate clari 
flocculator, Gypsum 
settling tanks, Delay 
tanks and Automatic pH 
controller 

Used/
Waste 
oil 

100 

Stack  Paramet
er 

Max 
in 
mg/N
m3

 

 

 

Mini in 
mg/Nm
3

Param
eter  min 

SPM 71 32 pH 7.9 6.6 

NOx BDL BDL 
Arsenic 
mg/l BDL BDL 

Lead 
Scrap 3.5 

Ammoni
a 90 16 

Suspen
ded 
Solids   
mg/l 

92 54 

    - 30,000 ton/month  
NP 20:20      
   - 60,000 ton/month 

NPK 
PLANT 

Fluoride 10 3.2 
Free 
Ammon
ia mg/l 

1.22 BDL 

Arsenic 
containi
ng filter 
materia
l 

20 

Stored 
in 
impervio
us 
storage 
area 
having 
proper 
enclosur
e and 
roofing 
 
 
 
 
 

Disposed 
CTSDF 

To Conserve 
fuel and 
reduce the 
emission by 
5 % 
reduction in 
the 
consumption 
of fuel 
 

Modifica
tions of 
plant by 
2011  
 

 
 Rs. 
10 
lakh 

KERALA STATE POLLUTION CONTROL BOARD 9 



SPM 140 12 

Ammon
iacal 
Nitroge
n mg/l 

65 5 

HF BDL BDL 
Phosph
ate as 
P mg/l 

4.9 0.2 

ETP 
Sludge 400 Phosp

horic 
Acid 
Plant 

Fluoride 20.3 2 
Fluorid
e (as F) 
mg/l 

1.4 0.2 

SO2 1182 486 

Cyanid
e (as 
CN) 
mg/l 

BDL BDL 

Sulphu
ric Acid 
Plant Acid 

Mist/ 
SO3

10 3.2 

Hexava
lent 
chromi
um (as 
Cr) 
mg/l 

BDL BDL 

Spent 
Catalys
t 
(V2O5) 

275 

 

Ambient air as well as Stack 
emission quality conforms to the 

standard level 

Total 
Chromi
um (as 
Cr) 
mg/l 
2 

BDL BDL 

Parameters pH  
Oil & 
Grease 
mg/l 

7 2 

  

Ammonia Arsenic 
mg/l BDL 

Vanadi
um 
mg/l 
 

0.07 0.03 
 

Sulphur 
muck 

(Residu
e, 

Dust) 
Sulphur 
muck 

(Residu
e, 

Dust) 

1200 

 

Disposed 
through 
approved 
agencies 
as per 
norms 

   

KERALA STATE POLLUTION CONTROL BOARD 10 



Lead BDL BDL 

Oxides of 
Nitrogen 13 6 

Total 
Nitroge
n mg/l 

66 3 

SO2 76 3 
RPM 42 2 
CO 320 30 

 

SPM 99 5 

Nitrate 
Nitroge
n mg/l 

1 0.8 

        

 

KERALA STATE POLLUTION CONTROL BOARD 11 



 

Pollution Control Status Action plan, Target date & cost 
Individualistic 

Sl.No. 

Industry Product 
Air Water HW 

Action 
plan 

Date of 
completio
n 
 

Estimated 
Cost 

Adequate height for stack, 
cyclone separator, alkali 
scrubbing system; 
satisfactory 

Ambient air as well as 
stack emission quality 

conforms to the standard 
level 

Ambient Air Quality status 

  
Settling tank, pH correction, septic 
tank and soak pit for sewage, 
membrane cell process; 
satisfactory. 
  

Paramete
r Min. Max. 

Regular 
Transfer of 
BaSO4 
waste to 
TSDF 
commence
d  
  
  

Accumulate
d BaSO4 
waste 
disposed 
safely 
  
  

  
  
 11 
lakhs/year 

Hcl. 
(mg/Nm3) 3 33 

PM 
(mg/Nm3) 116 140 

1. Travancore 
Cochin 
Chemicals 
Ltd., 
Udyogamandal 
P.O. Pin – 683 
501     
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
                

Sodium 
Hydroxide 
- 175 t/day 

 
Chlorine 
- 48 t/day 

 
HCl 
- 376 t/day 

 
Sodium 
Hypochlorite 

- 45 t/day 
 

SO2  
(mg/Nm3) 815 958 

  
  
  
  
  

Waste oil sold to 
recyclers 

Modificatio
n of 
existing 
godowns 
for a leak 
proof 
storage for 
Barium 
Sulphate/ 

  
  
  
31.12.2010 

 
 
 
50 lakhs 

                                                                                    INDUSTRIES IN ELOOR – EDAYAR AREA                                                      ANNEXURE – 2B 

KERALA STATE POLLUTION CONTROL BOARD 12 



NOX 
(mg/Nm3) 60 83 

   
  
  
  
  
  
  

 

Chlorine Nil Nil 

  Sodium 
Chloride  
  
  
  
  

  

Adequate height for 
stacks, scrubbing system; 
satisfactory. 
  

Primary collection, aeration, 
clarifier, trickling filter, pH 
correction, denitrification.  Most 
often comply with the standards. 

Ambient air as well as 
stack emission quality 

conforms to the standard 
level 

Quality of treated effluent conforms 
to the standard level as below 

Ambient Air Quality status 
 
 

Parameter Min. Max. 

Parameter Min. Max.  
pH 

 
6.3 8.3 

SS 15 0 
mg/l 172 SO2  

(mg/Nm3) 14 578 
BDL BDL 

Time 
bound 
proposal 
for 
attaining 
zero 
effluent 
discharge 
status 
combined 
with FACT 
(PD)  
  
  
  
  
  

Oil & Grease 
  

  
  
  
31.12.2011 

  
  
  
 62 crores 
  
  
  
  

Ammoniacal 
Nitrogen 

13.2 
mg/l 37.5 

Ammonium 
Phosphate 
-148500 
t/year 
Ammonium     
Sulphate 
-225000 
t/year 
Ammonia 
-297000 
t/year 
Sulphuric 
Acid 
-255750 
t/year 
 
 

Acid mist 
(mg/Nm3) 1.9 3 

TKN 2 mg/l 42 

Nitrate Nitrogen 2.66 
mg/l 119 NH3 

(mg/Nm3) 
 

26 187 
Cyanide BDL BDL 

2. M/s. FACT 
Ltd., 
Udyogamandal 
Division, 
Udyogamandal 

SO2 
-80520 
t/year 
 PM 38 144 Vanadium BDL BDL 

Own SLF at 
Ambalamedu.  
Hazardous waste 
is being 
transferred to 
their own facility 

reduce the 
water 
consumptio
n by 10% 
  
  
  

15.12.2010 
  
  
  
  
  
  
  

  
  
 80 lakhs 
  
  
  
  
  

KERALA STATE POLLUTION CONTROL BOARD 13 



Arsenic BDL BDL 

Phosphate 0.12 
mg/l 0.2 

(mg/Nm3) 
 
 
 

     

Fluoride .09 
mg/l 1 

Hex. Chromium BDL BDL 

Phosphoric 
Acid 
-33000 
t/year 
 
Steam            
-2880 t/day 

F          
(mg/Nm3) 

 
 
 

2.4 6.8 

Total Chromium BDL BDL  

     
  
  
  

Adequate height for 
stacks, scrubbing system; 
satisfactory. 

Primary collection, aeration, 
clarifier, trickling filter, pH 
correction, denitrification.  Most 
often comply with the standards. 

Ambient air as well as 
stack emission quality 

conforms to the standard 
level 

Quality of treated effluent conforms 
to the standard level as below 

Hazardous waste 
is disposed to 
their SLF facility 
at Ambalamedu. 

time bound 
proposal 
for 
attaining 
zero 
effluent 
discharge 
status 
combined 
with FACT 
(UD)  

31.12.2011   
 Combined 
with FACT, 
UD no 
separate 
cost 

Ambient Air Quality status 

Parameter Min. Max. 

Parameter Min. Max. PH 5.9 8.8

Total SS 12 mg/l 89

Caprolactum 
- 180 t/day 
  
  
  

SO2  
(mg/Nm3) 82.7 582 

BOD 2 mg/l 41.2

3. M/s. FACT 
Ltd., 
Petrochemical 
Division, 
P.B.No – 17 
Udyogamandal 
Pin – 683 501 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ammonium NOx 47 171 COD 48 mg/l 208

 reduce the 
water 
consumptio
n by 10% 
  
  
  

 
  
  
  

  
  
  
  
  

KERALA STATE POLLUTION CONTROL BOARD 14 



(mg/Nm3)   Oil & 
Grease 

BDL BDL    

Nitrate 
Nitrogen 

4.67 mg/l 319Ammonia 
(mg/Nm3) 

 
24 136 

 

Ammoniac
al Nitrogen 

.1mg/l 40

Total 
Kjedhal 
Nitrogen 

0.9 mg/l 45

 
 
 
 
 
 
 
 
 
 
 
 
  
  
  
  
  
  
  
  
  

Sulphate  
- 900 t/day 
Nitric Acid 
- 23 t/day 
  
Soda Ash 
- 30 t/day 
 

PM 
(mg/Nm3) 

 
108 128 

 

Phenolic 
compounds 

 0.02 mg/l 0.08

  
  
  

  
  
  

  
  
  
  

(Qty/month) 
Scrubber for process 
stacks. 

Settling, Equalisation, lime 
treatment, clarifier, cascade 
aeration, sand filter, carbon 
treatment, delay pond, neutraliser. 

Ambient air as well as 
stack emission quality 

conform to the standards  

  

submit 
proposal 
for zero 
effluent 
discharge  

30.06.2011 

Ambient Air Quality status 
Quality of treated effluent conforms 

to the standard level as below 
Paramete
r 

Mi
n. 

Max. Parameter Min. Max. 

4.  
  
  
  
  
 
  
  
  
  
  
  
  
  

Hindustan 
Insecticides 
Ltd., 
Udyogamandal 

DDT 
(TECHNICA
L) – 112 t/m 
DDT  
(50%WDP) 
– 224 t/m 
Endosulpha
n (technical) 
– 133t/m 
Endosulpha
n (35% EC) 

SO2  
(mg/Nm3) 

56 95 pH 2.8 7.6 

Provided own 
SLF; hazardous 
waste incinerator 
is not working in 
full swing. 
Hazardous waste 
management is 
not satisfactory. 

Provide 
treatment 
for canteen 
& bathroom 
effluent 
  

31.12.2010 
  
  
  
  
  

KERALA STATE POLLUTION CONTROL BOARD 15 



HCl 
(mg/Nm3) 

4.5 9 SS 12 mg/l 74 

PM 
(mg/Nm3) 

26 42 Chloride 140 
mg/l 

5800 mg/l 

Chlorine     
(mg/Nm3)   

1.6 8.5 Sulphate 111 
mg/l 

3602 mg/l 

CO             
(mg/Nm3)   

68 78 TDS 626 
mg/l 

20960 

O&G BDL BDL 

Transfer 
the 
accumulate
d hazrdous 
waste from 
the 
secured 
landfills 
and the 
lagoons to 
TSDF 

31.03.2011 

 5 crores 
  
  
  
  

Phenolic 
Compound
s 

0.09 
mg/l 

0.94 

BHC .1mg/l 15.86 

DDT 0.27 
mg/l 

55.12 mg/l 

Endosulph
an 

0.06 
mg/l 

37.7 mg/l 

Quality of treated effluent conforms 
to the standards 
Parameter Min. Max. 
pH 4.5 7.4 
SS 14 mg/l 22 mg/l 
Sulphide BDL BDL 
Hex. 
Chromium 

BDL BDL 

O&G.BDL BDL  
BOD 1.8 

mg/l 
21 

  – 160kL/m 
Dicofol 
(technical) – 
12.5t/m 
Dicofol 
18.5EC – 
60kl/m 
Mancozeb 
formulation 
– 95t/m 
HCl (By 
product) – 
80kl/m, 
Hcl(DDT 
Plant) 
52.5t/m 
H2SO4 
(DDT 
plant)– 
150t/m  

 

Total 
Chrom. 

.08 
mg/l 

0.16 

 

Install new 
stack for 
the 
incinerator 

31.08.2010 
 

KERALA STATE POLLUTION CONTROL BOARD 16 



Chloride 21 mg/l 940 mg/l 
Quality of treated effluent conforms 

to the standard level as below 
Parameter Min. Max. 

pH 5.2 7.5 
SS 12 mg/l 15 

Sulphide BDL BDL 
Hex.Cr. BDL BDL 

O&G BDL BDL 
   

    

BOD 1.8 
mg/l 

20 mg/l 

    

Chromium recovery, solar 
evaporation, equalisation , 
flocculation, settling, aeration, 
sludge settling, sludge drying.  
  
Quality of treated effluent conforms 
to the standards 
Paramete
r 

Min. Max. 

pH 4.5 7.4 

SS 14 mg/l 22 mg/l 

Sulphide BDL BDL 

Hex. 
Chromiu
m 

BDL BDL 

O&G.BD
L 

BDL  

BOD 1.8 mg/l 21 

 5 
  
  
  
  
  
  
  

Cochin 
Leathers Pvt. 
Ltd., Edayar 

Dressed 
Hides 
2000 kg/day 
  
  
  
  
  
  
  
  
  

NA 

Total  
Chrom. 

.08 mg/l 0.16 

Problems related 
to delay pond  

  rectified 

KERALA STATE POLLUTION CONTROL BOARD 17 



    Chloride 21 mg/l 20 mg/l     

Zinc metal – 
110 t/d 

Cyclone separator, ESP, 
Bag filter and scrubber.  
Adequate stack height 

provided. 

Equalisation tank, neutralisation 
tank, clariflocculator, collection tank, 
final pH correction. 

Zinc alloy – 
54 t/d 

Ambient air as well as 
stack emission quality 
conform to the standard Quality of treated effluent conforms 

to the standard level as below 

Facility for 
canteen 
effluent 
treatment 

 Completed 
by April 
2010 

1.0 Lakh 

H2SO4 – 
194t/d 

Ambient Air Quality status 

Parameter Min. Max. 

Provided their 
own SLF.  Facility 
setup for 
converting the 
jarosite to jarofix 
and is disposed 
to CTSDF.  

Reduction 
in quantity 
of effluent 
 
  
  

20% 
reduction 
achieved. 

50% 
reduction 

by 
31.12.2010  

9.85 Lakh 
  
  

Par
am
eter 

Min. Max. pH 
6.2 7.7 

SO2 32.54 
mg/Nm3

 

131.01 
mg/Nm 

SS 8 mg/l 24 

 
  
PM 
  
  

 
95.24 
mg/Nm3

 

 

 
538 
mg/Nm
3

Sulphate 

462 mg/l 2823 

Cadmium 0.038 
mg/l 0.2 

Fluoride 0.1 mg/l 15.5 

Led 0.138 
mg/l 0.8 

6 Binani Zinc 
Ltd., Edayar, 
Binanipuram 
P.O. 

Cadmium 
metal – 
220kg/d 
  
  
  
  
  
  

   

Zinc 0.31 mg/l 0.893 

    

KERALA STATE POLLUTION CONTROL BOARD 18 



Rectify 
leakages in 
the storage 
trenches of 
the 
radioactive 
material 

 
 
Action 
completed 

  7 Indian Rare 
Earths Ltd., 
Rare Earths 
Division, 
Udyogamandal 
Ernakulam 683 
501 
  
  
  